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TEST REPORT
FCC ID:ZHZHPOA

Report Number................................. ZKT-2203011237E

Date of Test......coovvciiriiiiieiiiiiieee, Mar. 01, 2022 to May. 28, 2022

Date of iSSUE......ucveeeeeeieiiceeeeeeeeee : May.28, 2022
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Avenue, Fuhai Street, Bao'an District, Shenzhen, China

Applicant's name ...........cccceeeeeeenen. : Dragino Technology Co., Limited

AdAress ...ooooiiieiiiiiieeieeeeee e Room 202, BISEBCT Incubation Bases, No.8 CaiYgpiopy

LongCheng Street, LongGang District ; Shenzhen 518116,China

Manufacturer's name .................... : Dragino Technology Co., Limited.

Address . Room 202, Block B, BCT Incubation Bases, No.8 CaiYunRoad
"""""""""""""""""""""""" LongCheng Street, LongGang District ; Shenzhen 518116,China

Test specification:

Standard .................ccecccvvvveeeeeeennnnnnnn. s FCC CFR Title 47 Part 15 Subpart C Section 15.247
Test procedure ........cooovvvvvvveeveeeeeenl |/

Non-standard test method ...............: N/A

Test Report Form No..................... : TRF-EL-110_VO

Test Report Form(s) Originator.... : ZKT Testing

Master TRF ... : Dated: 2020-01-06
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test (EUT) is in compliance with the FCC requirements. And it is applicable only to the tested sample
identified in the report.

This report shall not be reproduced except in full, without the written approval of ZKT, this document may
be altered or revised by ZKT, personal only, and shall be noted in the revision of the document.
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Model/Type reference........................ HPOA, DLOS8v2
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2. Test Summary

Test Item Section in CFR 47 Result
Antenna Requirement 15.203/15.247 (c) Pass
AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(1) Pass
20dB Occupied Bandwidth 15.247 (a)(1) Pass
Carrier Frequencies Separation 15.247 (a)(1) Pass
Hopping Channel Number 15.247 (a)(1) Pass
Dwell Time 15.247 (a)(1) Pass
Emissions in non-restricted frequency 15.247(b)(4) Pass

bands

Radiated Emission 15.205/15.209 Pass
Band Edge 15.247(d) Pass

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report




2.1 TEST FACILITY

Shenzhen ZKT Technology Co., Ltd.

Project No.: ZKT-2203011237E

Add. : 1/F, No. 101, Building B, No. 6, Tangwei Community Industrial Avenue, Fuhai Street,

Bao'an District, Shenzhen, China

FCC Test Firm Registration Number: 692225
Designation Number: CN1299
IC Registered No.: 27033

2.2 MEASUREMENT UNCERTAINTY
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The reported uncertainty of measurement y + U, where expended uncertainty U is based on a standard

uncertainty multiplied by a coverage factor of k=2,

providing a level of confidence of approximately 95

%o
No. Item Uncertainty
3m camber Radiated spurious
1 U=4.5dB
emission(9KHz-30MHz)
3m chamber Radiated spurious
2 U=4.8dB
emission(30MHz-1GHz)
3m chamber Radiated spurious
3 U=4.9dB
emission(1GHz-6GHz)
3m chamber Radiated spurious
4 U=5.0dB
emission(6GHz-40GHz)
5 Conducted disturbance U=3.2dB
6 RF Band Edge U=1.68dB
7 RF power conducted U=1.86dB
8 RF conducted Spurious Emission U=2.2dB
9 RF Occupied Bandwidth U=1.8dB
10 RF Power Spectral Density U=1.75dB
11 humidity uncertainty U=5.3%
12 Temperature uncertainty U=0.59C

»



3. General Information

3.1 General Description of EUT
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Product Name:

Outdoor LoRaWAN Gateway

Model No.:

HPOA, DLOS8v2

Test sample(s) ID:

ZKT-2203011237-1

Sample(s) Status:

Engineer sample

Serial No.: N/A
Hardware Version: N/A
Software Version: N/A

Operation Frequency:

902MHz~928MHz

Channel numbers:

128 for 125KHz bandwidth
77 for 250KHz bandwidth

Channel separation:

200KHz for 125KHz bandwidth
330KHz for 250KHz bandwidth

Modulation type:

LoRa

Antenna Type:

Fibre-glass epoxy antenna

Antenna gain:

0dBi

Power supply:

DC 12V From AC Adapter
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125KHz for FHSS:
Operation Frequency each of channel
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
1 902.3 34 908.9 67 915.5 100 922.1
2 902.5 35 909.1 68 915.7 101 922.3
3 902.7 36 909.3 69 915.9 102 922.5
4 902.9 37 909.5 70 916.1 103 922.7
30 908.1 63 914.7 96 921.3 128 927.7
31 908.3 64 914.9 97 921.5
32 908.5 65 915.1 98 921.7
33 908.7 66 915.3 99 921.9
250KHz for FHSS:
Operation Frequency each of channel
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
1 902.40 21 909.00 41 915.60 61 922.20
2 902.73 22 909.33 42 915.93 62 922.53
3 903.06 23 909.66 43 916.26 63 922.86
4 903.39 24 909.99 44 916.59 64 923.19
17 907.68 37 914.28 57 920.88 77 927.48
18 908.01 38 914.61 58 921.21
19 908.34 39 914.94 59 921.54
20 908.67 40 915.27 60 921.87
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle
frequency, and the highest frequency of channel were selected to perform the test, and the selected channel
see below:

Channel Frequency(125KHz) Frequency(250KHz)
The lowest channel 902.30MHz 902.40MHz
The middle channel 915.10MHz 914.94MHz
The Highest channel 927.70MHz 927.48MHz
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3.2 Test mode

Transmitting mode Keep the EUT in continuously transmitting mode.

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply voltage,
and found that the worst case was under the nominal rated supply condition. So the report just shows that
condition’s data.

3.3 Test Setup Configuration

Conducted Emission

AC Line
— | EUT

Radiated Emission

EUT

Conducted Spurious

EUT

3.4 Support Equipment

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration

during the tests.

ltem |Equipment Mfr/Brand Model/Type No. Series No. Note
Outdoor

E-1 LoRaWAN | DRAGINO HPOA, DLOS8V2 N/A EUT
Gateway

ltem |Shielded Type |Ferrite Core Length Note

Note:

(1) The support equipment was authorized by Declaration of Confirmation.

(2) For detachable type 1/0O cable should be specified the length in cm in [Length] column.




3.5 Test Instruments list

Radiation Test equipment
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ltem Equipment Manufacturer Type No. Serial No. Last calibration| Calibrated until
Spectrum Analyzer
1 (9kHz-26.5GHz) KEYSIGHT 9020A MY45109572 | Sep. 22,2021 | Sep. 21, 2022
Spectrum Analyzer .
2 (1GHz-40GH?z) Agilent E4446A 100363 Sep. 22,2021 | Sep. 21, 2022
Test Receiver
3 (9kHZ-7GHz) R&S ESCI7 101169 Sep. 22,2021 | Sep. 21, 2022
Bilog Antenna
4 (30MHz-1400MHz) Schwarzbeck VULB9168 00877 Sep. 22,2021 | Sep. 21, 2022
Horn Antenna SCHWARZBEC
5 (1GHz-18GHz) K BBHA9120D 1541 Sep. 22,2021 | Sep. 21, 2022
Horn Antenna
6 (18GHz-40GHz) A.H. System SAS-574 588 Sep. 22,2021 | Sep. 21, 2022
Amplifier : EM330
7 (30-1000MHz) EM Electronics Amplifier N/A Sep. 22,2021 | Sep. 21, 2022
Amplifier .
8 (1GHZ-40GHz) ik DLE-161 097 Sep. 22,2021 | Sep. 21, 2022
Loop Antenna SCHWARZBEC
9 (9KHZ-30MHz) K FMzZB1519B 014 Sep. 22,2021 | Sep. 21, 2022
RF cables1
10 (9kHZ-30MHz) N/A 9kHz-30MHz N/A Sep. 22,2021 | Sep. 21, 2022
RF cables2
11 (30MHz-1GHz) N/A 30MHz-1GHz N/A Sep. 22,2021 | Sep. 21, 2022
RF cables3
12 (1GHz-40GH?z) N/A 1GHz-40GHz N/A Sep. 22,2021 | Sep. 21, 2022
13 CMW500 Test R&S CMW500 106504 Sep. 22,2021 | Sep. 21, 2022
14 Ergignal Agilent E4421B GB40051203 | Sep. 22, 2021 | Sep. 21, 2022
Generator
15 | Signal Generator Agilent N5182A MY47420215 | Sep. 22,2021 | Sep. 21, 2022
16 | D.C. Power Supply LongWei TPR-6405D \ \ \
17 Software Frad EZ-EMC FA-03A2 RE \ \
Conduction Test equipment
Kind of
ltem Manufacturer Type No. Serial No. Last calibration Calibrated until
Equipment
1 LISN R&S ENV216 101471 Sep. 22,2021 | Sep. 21, 2022
2 LISN CYBERTEK EM5040A |E1850400149| Sep- 22,2021 | Sep. 21, 2022
3 | TestCable N/A Co1 N/A Sep. 22,2021 | Sep. 21, 2022
4 | TestCable N/A C02 N/A Sep. 22,2021 | Sep. 21, 2022
EMI Test
5 R&S ESRP3 101946 Sep. 22, 2021 Sep. 21, 2022
Receiver
6 |Absorbing Clamp DZ ZN23201 N/A Sep. 22, 2021 Sep. 21, 2022
o [ A




4. EMC EMISSION TEST

4.1 Conducted Emissions
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Test Requirement:

FCC Part15 C Section 15.207

Test Method:

ANSI| C63.10:2013

Test Frequency Range:

150KHz to 30MHz

Class / Severity:

Class B

Receiver setup:

RBW=9KHz, VBW=30KHz, Sweep time=auto

Limit: Limit (dBuV)
Frequency range (MHz) Bk Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

LISN LISN
40cm

80cm
0 Filter |— AC power
Equipment E.UT
EMI
Receiver
Test table/Insulation plane

Remark:

E U T Fquipment Uinder Test

LISN L ine impedeance Stabiization Nefwork
Test tabie height=0 8m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 50ohm/50uH coupling impedance with 50ohm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25°C Humid.: 52% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

We pretest AC 120V and AC 230V, the worst voltage was AC 120V and the data recording in the report.
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Test Result:
Temperature: 26.8C Relative Humidity: 63%
Pressure: 101kPa Phase : L
Test Voltage : AC120/60Hz
80.0 dBuy
70
s \ FCC Pat15 CE-Class B_OP
—~g
0 T — ) 3 3 q foo] Pike|5 CE-Class B_AVE
MM i | L
J'll il | T | | | |
1 LTIE !
30 W N UJ MWML IN'HW'»L‘N ] wk " i
I '[ anm II LI L I '1 'JL w il | | |n~
20 ’_N\/\,\lﬁllrpm LA A 1] } ! Im peak
dREE o b 7
10 M‘MM i Wff“-'. W i.
LA Wk AVG
0 HH:
-10
0.150 (MHz] 30.000
Frequency | Reading | Factor Level Limit |Margin
No (MHz) (dBuV) (dB) (dBuV) | (dBuV) | (dB) Detector |P/F| Remark
1 0.6493 37.62 10.48 48.10 56.00 |-790 ]| QP P
2 0.6493 29.62 10.48 40.10 46.00 | -590 | AVG | P
3 1.2974 40.59 10.34 50.93 56.00 |-5.07| QP P
4 1.2974 28.47 10.34 38.81 46.00 | -7.19 | AVG | P
5 1.9454 41.49 10.17 51.66 56.00 | 434 | QP P
6 1.9454 30.02 10.17 40.19 46.00 | -581 | AVG | P
7 2.5979 37.08 10.01 47.09 56.00 | -8.91 QP P
8 2.5979 27.03 10.01 37.04 46.00 | -896 | AVG | P
9 3.5700 38.84 9.55 48.39 56.00 | -7.61 QP P
10 3.5700 2571 9.55 35.26 46.00 |-10.74| AVG | P
11 8.7629 4272 8.47 51.19 60.00 | -8.81 QP P
12 8.7629 27.45 8.47 35.92 50.00 (-14.08] AVG | P
Notes:

emission.

3.Mesurement Level = Reading level + Correct Factor

1.An initial pre-scan was performed on the line and neutral lines with peak detector.

2.Quasi-Peak and Average measurement were performed at the frequencies with maximized peak
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Temperature: 26.8C Relative Humidity: 63%
Pressure: 101kPa Phase : N
Test Voltage : AC 120V/60Hz
80.0 dBuY
70
x FCC Pat15 CE-Class B_QP
60 e
B 3 . {:i;,g’ﬁl t|5 CE-Class B_AVie
50 ~— i B g } i
40 fl\ ’| | I foo
gy s m )
30 w o ek I:Luﬂm s ."T 1 |h “I. | N
20 /\J'Lr.‘-l‘-’l H Aﬂhﬂ.‘}_l;‘ﬂﬂmu h I 5 LN \Npeak
i it Y h
10 H AVE
0.0
0.150 (MHz) 30.000
Frequency | Reading | Factor Level Limit |Margin
No. (MHz) (dBuV) (dB) (@Bw) | (@Buv) | (dB) Detecter |P/F | Remark
1 0.6493 36.39 10.48 46.87 56.00 |-913 | QP | P
2 0.6493 26.90 10.48 37.38 46.00 | -862| AVG | P
3 1.2974 40.21 10.34 50.55 56.00 | -b45 | QP | P
4 1.2974 24.40 10.34 34.74 46.00 |-11.26| AVG | P
5 1.9454 39.12 10.17 49.29 56.00 | -6.71 | QP | P
6 1.9454 27.74 10.17 37.91 46.00 |-809| AVG | P
7 2.5935 23.32 10.01 33.33 46.00 |-12.67| AVG | P
8 2.5979 36.39 10.01 46.40 56.00 |-960 | QP | P
9 5.1900 40.42 8.61 49.03 60.00 |-1097( QP | P
10 5.1900 27.91 8.61 36.52 50.00 |-13.48| AVG | P
11 8.1105 43.30 8.50 51.80 60.00 |-820( QP | P
12 8.1105 34.46 8.50 42.96 50.00 | -7.04 | AVG | P
Notes:

1.An initial pre-scan was performed on the line and neutral lines with peak detector.

2.Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.

3.Mesurement Level = Reading level + Correct Factor
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4.2 Conducted Peak Output Power
Test Requirement: FCC Part15 C Section 15.247 (b)(3)
Test Method: ANSI C63.10:2013
Limit: 30dBm
Test setup: Spectrum Analyzer
o Y s s
/"\\ [ Y o e |
s Y s o
i SE5 EU.T
[ ]
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass
Measurement Data
Mode Test channel el Ol [Pres Limit (dBm) Result
(dBm)
Lowest 19.620
125KHz .
Bandwidth Middle 21.112 30.00 Pass
Highest 20.804
Lowest 19.629
250KHz .
Bandwidth Middle 21.185 30.00 Pass
Highest 20.780
= = (A
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Test plot as follows:

Test mode: 125KHz Bandwidth

[ Keysight Spectrum Anayzer - Swept SA [
c | I
Avg Type: Log-Pwr
GO Trig: FreeRun AvglHold:>111
IFGain:Low __Atten: 40 dB

Ref 30.00 dBm

(Center 902.300 MHz - Span 5.000 MHz,
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)|

=3 gstarus

Lowest channel

[ Keysght Spectrum Anabzer-Swept SA. =& )
5 Ac 5i

Avg Type: Log-Pwr
:Fast Ly Trig: FreeRun AvglHold:>111
Foainion *_Aten: 405 e
Mkr1 915.070 MHz
Ref 30.00 dBm 21.112 dBm

/
S
w

ot

Mkr—RefLvi|
Center 915.100 MHz Span 5.000 MHz| m
R 1

0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)|

=3 gstarus

Middle channel

[ Keysght Spectrum Anabzer-Swept SA. =& )
5 Ac SENT] Tob:26:15 P
™

I
Avg Type: Log-Pwr

- - Peak Search
iFest G Trig: FreeR AvglHold:>111
Fonitow > Atsn: 4008 e g
Mkr1 927.740 MHZ
Ref 30.00 dBm 20.804 dBm)|
Next Pk Right
Next Pk Left|
Marker Delta|
MKr—CF|
Mkr—RefLvi|
Center 927.700 MHz Span 5.000 MHz| m

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)|

=3 gstarus

Highest channel
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Test mode: 250KHz Bandwidth

[ Keysight Spectrum Anayzer - Swept SA [ )& )
- AC SEINT]

I
Avg Type: Log-Pwr
PNO: Fast Gpo Trig: FreeRun AvglHold:>111
IFGain:Low Atten: 40 dB

Ref 30.00 dBm

(Center 902.400 MHz - Span 5.000 MHz,
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)|

=3 gstarus

Lowest channel

[ Keysght Spectrum Anabzer-Swept SA. =& )
RF AC SENSE:INT|

I
Avg Type: Log-Pwr
PNO: Fast Gpo Trig: FreeRun AvglHold:>111
IFGain:Low Atten: 40 dB

Ref 30.00 dBm

Mkr—RefLvi
Center 914.940 MHz - Span 5.000 MHz, m

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)|

poss. [gsmus
Middle channel

i Tosi15:17 7
E

I
Avg Type: Log-Pwr

E— : Peak Search
: Fast Ly 1rig: FreeR Avg|Hold:>1/1 TV -
Ftaion *_ Ao 0B Raieng e
Mkr1 927.585 MHZ]
Ref 30.00 dBm 20.780 dBm|
Next Pk Right
NextPkLef
Marker Delta
MKr—CF|
MKr—RefLul|
Center 927.480 MHz - Span 5.000 MHz, m

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)|

=3 gstarus

Highest channel
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4.3 20dB Emission Bandwidth
Test Requirement: FCC Part15 C Section 15.247 (a)(2)
Test Method: ANSI C63.10:2013
Limit: N/A
Test setup: Spectrum Analyzer
o Y o
e Tl
o Y o o
il 2E EU.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Mode Test channel Ul EmieEion EEndiei Result
(KHz)
Lowest 131.7
125KHz -
' Middle 133.4 Pass
Bandwidth
Highest 132.9
Lowest 258.2
250KHz -
. Middle 259.5 Pass
Bandwidth
Highest 262.4
= «,




Test plot as follows:
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Test mode:

125KHz Bandwidth

[ Keysight Spectrum Analyzer - Occupied BW. [
7 e [ [08:11:45 PH Apr 12, 2022
Ref Value 30.00 dBm 902.300000 MHz Radio Std: None AmptdlY Scale

G Trig: un AvglHold:>10110
#FGain:Low #Atten: 40 dB @ lcs: RefValue
Ref 30.00 dBm

PR Y
etV £

‘Span 500 kHz|
#VBW 10 kHz Sweep 68.07 ms|

Occupied Bandwidth Total Power 34.8 dBm
122.55 kHz

Transmit Freq Error -87 Hz % of OBW Power 99.00 %

x dB Bandwidth 131.7 kHz xdB -20.00 dB

sc. [

Lowest channel

[ Keysight Spectrum Analyzer - Occupied B ==
1 W A [ [08:24:17 PH Apr 12, 2022
Span 500.00 kHz Center Freq: 915.100000 MHz Radio Std: None
G Trig: FreeRun Avg|Hold:>10110
#FGainiLow __#Atten: 40 dB R

Ref 30.00 dBm

i
T

Span 500 kHz|
#VBW 10 kHz Sweep 68.07 ms|
Occupied Bandwidth Total Power 36.2 dBm
123.13 kHz
Transmit Freq Error -118 Hz % of OBW Power 99.00 %
x dB Bandwidth 133.4 kHz xdB -20.00 dB

sc. [

Middle channel

[ Keysight Spectrum Analyzer - Occupied B =
7 3 Ac [ [08:28:21 PH Apr 12, 2022
Center Freq 927.700000 MHz Center Freq: 927.700000 MHz Radio Std: None Frequency
G Trig: FreeRun Avg|Hold:>10110
#FGainiLow | #Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq,
927.700000 MHz

\m’“‘" L ,.«v'mwvmw’

Center 927.7 MHz Span 500 kHz|
#Res BW 3 kHz #VBW 10 kHz Sweep 68.07 ms|

Occupied Bandwidth Total Power 35.9dBm
122.91 kHz

Transmit Freq Error -324 Hz % of OBW Power 99.00 %

x dB Bandwidth 132.9 kHz xdB -20.00 dB

sc. [

Highest channel

»
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Test mode: 250KHz Bandwidth

[ Keysight Spectrum Analyzer - Occupied B =
’ & A S [ [05:11:42 PH Apr 12, 2022
Center Freq 902.400000 MHz Center Freq: 902.400000 MHz Radio Std: None Frequency
G Trig: FreeRun Avg|Hold:>10110
#FGainiLow | #Atten: 40 dB Radio Device: BTS

Center Freq,
902.400000 MHz

#VBW 10 kHz

Occupied Bandwidth Total Power 33.1 dBm
243.42 kHz

Transmit Freq Error 247 Hz % of OBW Power 99.00 %

x dB Bandwidth 258.2 kHz xdB -20.00 dB

= Tgstarus

Lowest channel

[ Keysight Spectrum Analyzer - Occupied B =
’ i A S [ 05:18:36 PH Apr 12, 2022
Center Freq 914.9 Center Freq: 914.940000 MHz Radio Std: None Frequency
G Trig: FreeRun Avg|Hold:>10110
#FGainiLow | #Atten: 40 dB Radio Device: BTS

Center Freq,
914.940000 MHz

[
\
1
|
\
!

S
Yangy

AT il

|
\
\
\
\
\
WJ"" )
| |
\

ter 0 Span 500 kHz|
#VBW 10 kHz Sweep 68.07 ms|
Occupied Bandwidth Total Power 34.5 dBm

241.85 kHz
Transmit Freq Error -353 Hz % of OBW Power 99.00 %
x dB Bandwidth 259.5 kHz xdB -20.00 dB

fss fgswus|
Middle channel

[ Keysight Spectrum Analyzer - Occupied B ==

7 w Tsoa i v [ [09:22:10 PH Apr12, 2022
Center Freq 927.480000 MHz q: 927.480000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10110

HFGainLow _ #Atten: 40dB Radio Device: BTS

Center Freq,
927.480000 MHz

|
,wmn,w'bnﬂ

Center 927.5 MHz ‘Span 500 kHz|
#Res BW 3 kHz #VBW 10 kHz Sweep 68.07 ms|

Occupied Bandwidth Total Power 34.2dBm
242.92 kHz

Transmit Freq Error 658 Hz % of OBW Power 99.00 %

x dB Bandwidth 262.4 kHz xdB -20.00 dB

= Tgstarus

Highest channel




4.4 Carrier Frequencies Separation
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Test Requirement:

FCC Part15 C Section 15.247 (a)(1)

Test Method:

ANSI C63.10:2013

Receiver setup:

RBW=100KHz, VBW=300KHz, detector=Peak

Limit:

Frequency hopping systems shall have hopping channel carrier
frequencies separated by a minimum of 25 kHz or the 20 dB bandwidth of
the hopping channel

Test setup:

Spectrum Analyzer

Ooonod
""'-\ ===
e

=1 === RO

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results: Pass
Measurement Data
Mode Test channel Carrier Frequencies Separation Limit (kHz) Result
(kHz)

- Lowest 200.00 25KHz or Pass
; Middle 200.00 20dB Pass

Bandwidth Bandwidth
Highest 200.00 anawl Pass
Lowest 330.00 25KHz or Pass
250KHz Middle 330.00 20dB Pass

Bandwidth . Bandwidth
Highest 330.00 Pass

o El [ A




